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THERMAL PHYSICS, ACOUSTICS AND ENVIRONMENT DEPARTMENT
THERMAL PHYSICS, ACOUSTICS AND ENVIRONMENT LABORATORY
TESTS REPORT N° LZF00 - 01979/19/Z00NZF
This report was issued in four copies, two of which was received by the Client and two were left at the ITB.
Glieng Aluminium Factory SIA
et s Radiostacija iela 17, Ulbroka, Stopinu novads, Latvia
Information about test item
Test item: ALFADUR panels
Date of receipt: 01.07.2019
Sampling protocol n°: LZF00-01979/19/Z00NZF
Receipt procedure: Management Procedure ZLB n° 18, test object sampling and delivered
by the Customer, approved for testing by Laboratory
Information about tests
Test commencement date: 04.07.2019
Test completion date: 05.07.2019
Test method/ procedure: PN - EN ISO 10140 - 2:2011 ,Acoustics — Laboratory measurement of
sound insulation of building elements — Part 2: Measurement of airborne
sound insulation”
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TEST ITEM DESCRIPTION:

The subject of the test was the panels ALFADUR 46 and ALFADUR 50. The figures on
page 3 show the the section view (both figures were provided by the Client).

TEST RESULTS

Messuredfoatires || L T et

R, (C;Cy) [dB]

Sound insulation (measurement Page
number)
ALFADUR - 46
dimensions: 3000 x1500 mm ‘(‘f&z;‘gg page 4
Sample n® 1/LZF00 - 01979/19/Z00NZF '
ALFADUR - 50
dimensions: 3000 x1500 mm 4Bc8-T) age 5
: (478.19) pag

Sample n° 2/LZF00 - 01979/19/Z00NZF

Enlarged uncertainty at a confidence level of 95% and with a coverage factor of k=2.

The result and its uncertainty apply only to the test samples. The value of the uncertainty cannot be directly attributed to
the level of characteristics of the product, because the laboratory doesn’t have any knowledge about the variability of its
population, but only about the sample to be tested.
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Sound reduction index according to PN-EN ISO 10140-2:2011

Laboratory measurements of airborne sound insulation of building elements

Client: Aluminium Factory, SIA
Radiostacijas iela 17, LV-2130 Ulbroka, Stopinu novads, Latvi

Test specimen mounted by: NA ITB

Description of the test facility, test specimen and test arrangement:
ALFADUR - 46
dimensions: 3000 1500 mm

Sample no 1/LZF00 - 01979/19/Z00NZF

Area of test specimen: 4,50 m?
Mass per unit area: kg/m2 ——m Frequency range according to
Test room: source receive e the curve reference values (PN-EN ISO 717-1:2013)
Volume, me: 87,5 51,6 Characteristics measured
Air temperature, °C: 23,6 239 80 T |
Air humidity, %: 514 52,2 ? : :
I
Frequency R o I :
° I I
f 1/3 octave o i |
E | |
50 - < i |
63 ——— 2 |
80 | o 5 i /‘:\
i) B : / : \
100 || 27,0 | 2 60 : :
125 | 278 | ] [ |
160 | 332 | & '| !
U 1| | |
200 : 34,0 : I I
250 | 325 | : :
315 || 31,1 ) 50 . — :
| I
| |
400 [ 40,6 | : k :
500 | 453 | i 1
630 || 48,9 | : ;
q | | |
| I
800 | 53,3 | 40 ; 7 :
1000 | 559 | ! [
1250 || 594 | ! !
| [
1600 | 62,6 ! : I
2000 | 63,9 | 30 | !
2500 | 65.2 | VY }
I
3150 | _ 65,9 | : |
4000 64,0 I I
5000 62,0 ! |
20 1 I | 1 1 1 1 1 1 1 1 1
63 125 250 500 1000 2000 4000
Frequency, f, Hz —>
Rating according to PN-EN ISO 717-1:2013
Cso3150 =-—9dB Csos000 =—9B  Cigo.5000 = -1dB

Rw(C;Ctr) = 46 (-2; -6) dB Cir.50-3150= 4B Cis05000=-"9B  Ci 100.5000 = 0 4B

Single number index and its uncertainty Uy, determined in accordance with PN-EN ISO 12999-1 :2014: R, = 46,6dB +0,8dB

Building Research Institute Group of the Testing Laboratories
Thermal Physics, Acoustics and EnvironmentLaboratory

Test No.: 481.19

Date of analysis: 2019-07-05 Signature: Marcin Marzec// /
/ v
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Sound reduction index according to PN-EN ISO 10140-2:2011
Laboratory measurements of airborne sound insulation of building elements
Client: Aluminium Factory, SIA
Radiostacijas iela 17, LV-2130 Ulbroka, Stopinu novads, Latvi
Test specimen mounted by: NA ITB
Description of the test facility, test specimen and test arrangement:
ALFADUR - 50
dimensions: 3000 1500 mm
Sample no 2/LZF00 - 01979/19/Z00NZF
Area of test specimen: 4,50 m?
Mass per unit area: - kg/m2 = Frequency range according to
Test room: source receive — the curve reference values (PN-EN I1SO 717-1:2013)
Volume, m*: 87,5 51,6 I Characteristics measured
Air temperature, °C: 23:7 24,1 80 T T
Air humidity, %: 50,3 514 ? : :
Frequency R i) : :
© I |
f 1/3 octave o | |
[Hzl | [0B] X 70 ! |
50 g | [
0 | | |
[&]
80 e 2 i /\\
100 [ 29,3 | 2 60 : :
125 | 31,1 | g | /
160 | 30,1 | o ! !
: I I
200 || 24,6 | i |
250 || 229 | : |
315 | 28,7 | 50 : — ,
| |
| I | |
400 | 40,0 | | / e
500 | 44,6 | [ i !
630 || 48,9 | : / / :
t y [ [
800 | 50,2 | 40 ; T
1000 | 49,6 | | |
1250 | 52,7 | ! !
|
1600 | 57,0 ! | / ?
2000 | 57,9 | 30 AN !
2500 || 62,0 | 4 :
[ [
3150 | _ 64,2 | /1 :
4000 63,6 [
5000 62,4 ! !
20 1 l 1 | 1 1 I L 1 1 1 1
63 125 250 500 1000 2000 4000
Frequency, f, Hz —=
Rating according to PN-EN ISO 717-1:2013
Cso-3150 =-—dB Csos000 =-—dB  Cypp5000 = -2B
RW(C;Ctr) = 42 (-3;-7) dB Cirs50-3150= -~ dB Cirs0-5000= 9B Cy 100.5000 = -7 4B
Single number index and its uncertainty Uy determined in accordance with PN-EN ISO 12999-1:2014: R, = 42,5dB +0,8dB
V4 |
Building Research Institute Group of the Testing Laboratories
Thermal Physics, Acoustics and EnvironmentLaboratory “/ /
Test No.: 478.19 Date of analysis: 2019-07-04 Signature: Marcin Marzed/ (/{[/{(
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MEASUREMENT SYSTEM
FOR AIRBORNE SOUND INSULATION IN LABOLATORY

SOURCE ROOM

RECEIVING ROOM

calibrator
thermo-hygro- BEK hype 3431 thermo-hygro-
barometer LA-~225 barometer
type LB-715 : type LB-715
LA-168 SRR B T— e
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m
v m Y
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’
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< analyzer <!
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\ LA-141
PC
networl
database software
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e type LB-486 >
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Prior to the measurement a routine calibration/inspection of the measurement line was carried out
in accordance with the Instruction n° 1 entitled “Routine Calibration/Inspection of the Acoustic Measuring

System”.
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TEST ROOMS FOR LABORATORY AIRBORNE SOUND
INSULATION MEASUREMENTS
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Note: All the dimensions are quoted in centimetres.

The test sample was mounted in an opening the dimensions of which were adjusted to the window size. It
was mounted in a double wall of the following construction: 25-cm-thick full silicate blocks,
5-cm-thick mineral wool board (on the axis of dilatation between the test rooms), 18-cm-thick full silicate
blocks.
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OTHER INFORMATIONS CONCERNING THE TEST:
Sound insulation measurement method:

In the source room steady pink noise is emitted. It is generated by sound sources which are placed so
as to obtain as diffuse as possible sound field. Sound pressure level spectrum is registered in 1/3-octave
bands in the source and receiving room using rotating microphones. The average sound pressure level
spectrum in the source and receiving room is obtained as a result of time and space integration of these
directly measured values.

In the receiving room reverberation time T is measured, which allows to calculate
a correction factor in the formula for the sound reduction index R (based on Sabine’s equation:

A:0,16~V

, V — volume of the receiving room). Reverberation time measurement is carried out using the

interrupted noise method.
The sound reduction index R in each 1/3-octave band is calculated using the formula:

R=L-L, +1010g§ [dB]

L, — the average sound pressure level per 1/3-octave band in the source room [dB]
(ref. 20 pPa),

L, — the average sound pressure level per 1/3-octave band in the receiving room [dB]
(ref. 20 pPa),

S — area of the test element [m?],

A - the equivalent sound absorption area of the receiving room [m?] (calculated with Sabine
equation).

The weighted sound reduction index R, and the spectrum adaptation terms C and Cy have been
calculated based on R, according to PN-EN ISO 717 — 1:2013 (Acoustics -- Rating of sound insulation in
buildings and of building elements -- Part 1: Airborne sound insulation).

Responsible for test: Authorizing person:
Elzbieta Nowicka Ph.D., Eng. Anna Izewska Ph.D.
N ,
e e R D Slgnature .............

Head of LZF laboratory:

Agnieszka Winkler-Skalna Ph.D., Eng.
Deputising for the Head of LZF laboratory

A

Signature

Warsaw, 30 July 2019

Testing Laboratory declares that test results relate only to the object under test. Test Report should not be
reproduced without a written permission of Testing Laboratory in any other form than as a whole.
Test Report is no substitute for documents required for placing construction products
on the market and making them available.
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